
 

 

 

 
Feasibility Analysis for Project 1: New Tijuana 
River Diversion and Treatment System in the 
U.S. 

Technical Memorandum  

USMCA Mitigation of Contaminated Transboundary 
Flows Project 
 

Prepared for: 
 

 
United States Environmental Protection Agency 
Office of Wastewater Management 
1200 Pennsylvania Avenue, NW 
Washington DC 20460 

 
 
Prepared by: 
 

 
 
PG Environmental, LLC (Subcontractor to Eastern Research Group, Inc.) 

 
 
17 September 2021 
Final Report 

 
 

 
 Work Performed Under EPA Contract No. 68HERH19D0033 

Task Order No. 53 



Feasibility Analysis for Project 1 Contents 

ii 

 
Version 

# Stage Description of changes Changes 
made by 

Date 
completed 
[...]
the project will likely take several years. Additionally, the storage basin is expected to be met with 
public opposition due to its proximity to the residential area immediately across Camino de la 
Plaza. Further, there may be challenges associated with land acquisition and zoning at the proposed 
location. These challenges could further lengthen the project implementation schedule for Project 1 
if the storage basin is included in the final design.  



Feasibility Analysis for Project 1 Design Information 

2-9 

2.3 Sub-Project 3: New APTP  

2.3.1 Design Features: Overview 

The new treatment plant will be designed to handle average daily flow rates from 0 to 35 MGD, 0 to 
60 MGD, 0 to 100 MGD, or 0 to 163 MGD from the new river diversion system (sub-project 1) and 
will operate independently of the existing ITP facilities. This new facility will be located to the north 
of the ITP’s existing secondary reactors and blower building, as shown in Figure 2-5.  

PG performed a hydraulic analysis of the river, which determined that transboundary flows occur 
an average of about 153 days per year. Table 2-3 lists anticipated flow rates for varying wet-
weather conditions. The APTP must be designed carefully so that it can handle these widely varying 
flow rates. If the APTP is constructed with an 82-million-gallon storage basin (sub-project 2) to 
equalize influent flow rates and allow suspended sediment to settle, flow rates into the APTP will be 
more uniform and influent sediment loads will be significantly reduced. 

Table 2-3. Estimated Volume of River Water Treated for Various Design Peak Daily Flow Rates 

Design Peak 
Flow Rate 

(MGD) 

Range of Tijuana 
River Flow Rate 

(MGD) 

Approximate 
Average Flow 

Rate into APTP 
(MGD)  

Number of 
Days Flow Rate 

Occurs 
Annually  

Estimated Total Volume 
of River Water Treated 

Annually (Million 
Gallons) 

Average Daily 
Flow Rate When 
Operating (MGD) 

35 
 

0 < Q < 10 2 51 102 

16 

10 < Q < 20 14 10 140 
20 < Q < 35 26 19 494 
35 < Q < 50 35 17 595 
50 < Q < 60 35 10 350 

Total — 107 1,681 

60 

0 < Q < 10 2 51 102 

26 

10 < Q < 20 14 10 140 
20 < Q < 35 26 19 494 
35 < Q < 50 43 17 731 
50 < Q < 60 54 10 540 

60 < Q < 120 60 20 1,200 
Total — 127 3207 

100 

0 < Q < 10 2 51 102 

28 

10 < Q < 20 14 10 140 
20 < Q < 35 26 19 494 
35 < Q < 50 43 17 731 
50 < Q < 60 54 10 540 

60 < Q < 100 78 19 1482 
Total — 126 3,489 

163 

0 < Q < 10 2 51 102 

33 

10 < Q < 20 14 10 140 
20 < Q < 35 26 19 494 
35 < Q < 50 43 17 731 
50 < Q < 60 54 10 540 

60 < Q < 100 78 19 1482 
100 < Q < 163 130 7 910 

Total — 133 4,399 



Feasibility Analysis for Project 1 Design Information 

2-10 

The new APTP will have the following major components: screening, aerated sediment removal, 
sediment dewatering and truck loading equipment, a ballasted flocculation process, sludge storage, 
sludge thickening, sludge dewatering, a sludge conveyor, sludge truck loading facilities, and sludge 
pumping facilities (see Figure 2-6). The Regional Water Quality Control Board has not finalized the 
new plant’s effluent limits, but (based on discussions with the Board) PG has approximated the 
following limits: 

 Effluent TSS   60 mg/L (average) for influent TSS < 240 mg/L 

 Effluent TSS % removal 75% (average) for influent TSS ≥ 240 mg/L 

 Effluent pH   6.0 to 9.0    

 
Figure 2-6. Proposed APTP Flow Diagram 

2.3.2 Design Features: Preliminary Treatment 

Preliminary treatment will be used to remove large debris and sediment from the influent. 
Preliminary wastewater treatment processes often take place inside to provide reliable odor 
control. However, since the river water is anticipated to have influent BOD5 concentrations of 10 to 
60 mg/L most of the time, odor control facilities are not expected to be necessary at the headworks. 
Automatically cleaned bar screens (with manually cleaned backup screens) will be used to remove 
large debris that enters the APTP. Screening removes gross pollutants from the waste stream to 
protect downstream operations and equipment from damage. The spacing between bars in the 
mechanically cleaned screens will likely need to be 0.25 to 0.5 inches. Below are the proposed 
configurations of bar screens for each of the peak flow rate options, developed to create adequate 
redundancy to maximize service lives and provide backup when individual units need maintenance.  

 35 MGD Three screens, each with a peak flow capacity of 20 MGD 

 60 MGD Four screens, each with a peak flow capacity of 25 MGD 

 100 MGD Four screens, each with a peak flow capacity of 35 MGD 



Feasibility Analysis for Project 1 Design Information 

2-11 

 163 MGD Five screens, each with a peak flow capacity of 45 MGD 

Following initial screening of the influent river water, flow will move into the sediment removal 
stage of treatment. Below are the proposed configurations of aerated sediment removal chambers 
for each of the peak flow rate options, developed to create adequate redundancy to maximize 
service lives and provide backup when individual units require maintenance.  

 35 MGD Two aerated sediment removal chambers, each with a peak flow capacity of 
35 MGD 

 60 MGD Three aerated sediment removal chambers, each with a peak flow capacity 
of 35 MGD 

 100 MGD Four aerated sediment removal chambers, each with a peak flow capacity of 
35 MGD 

 163 MGD Four aerated sediment removal chambers, each with a peak flow capacity of 
55 MGD  

PG estimates that the aerated sediment removal chambers will capture about 25% of suspended 
sediment. Table 2-4 lists estimated sediment quantities produced by the aerated sediment removal 
chambers. The wet sediment (50% dry sediment and 50% water) is assumed to have a volume of 
1.73 cubic yards per ton. For the purposes of these estimates, PG assumed that the 82-million-
gallon storage basin is not constructed. Therefore, PG used the same influent TSS concentrations 
listed in Table 2-2 for these estimates. For the estimated truckloads of dry sediment production, PG 
assumed that a single truck hauls 16 cubic yards of material. 

Table 2-4. Estimated Sediment Production Rates for Proposed APTP Preliminary Treatment  

Peak Influent 
Flow Rate (MGD) 

Total Annual 
Wet Sediment 

Production 
(Cubic Yards) 

Total Annual Dry 
Sediment 

Production 
(Tons) 

Average Daily3 
Dry Sediment 

Production 
(Tons) 

Average Daily1 
Dry Sediment 

Production 
(Truckloads) 

Peak Daily Dry 
Sediment 

Production 
(Truckloads)  

35 940 540 5 0.6 1.3 
60 2,040 1,180 9.3 1 3 

100 2,120 1,230 9.8 1 4 
163 2,940 1,700 13 2 8 

3 These values reflect estimated sediment production on days when the APTP is operating: 107 days per year 
for the 35 MGD design, 126 days per year for the 100 MGD design, and 133 days per year for the 163 MGD 
design.  

2.3.3 Design Features: Advanced Primary Treatment (Ballasted Flocculation) 

After receiving preliminary treatment (screening and sediment removal), the river water will enter 
a ballasted flocculation process. Ballasted flocculation is a physical-chemical treatment process that 
uses continuously recycled media and a variety of additives to improve the settling properties of 
suspended solids via improved floc bridging. The ballasted flocculation process was chosen because 
it is less costly than conventional advanced primary sedimentation and has a smaller footprint. 
Moreover, the process is designed to go online and offline as necessary, which is ideal for the 

 



Feasibility Analysis for Project 1 Design Information 

2-12 

varying flow rates in this design application. Ballasted flocculation is a practicable treatment 
technology that is used in many wet-weather treatment systems in the U.S. 

The three major stages of the ballasted flocculation process are chemical coagulation, flocculation 
in the presence of micro-sand, and clarification with inclined tube settlers (see Figure 2-7). This 
technology has been used both within traditional treatment processes and as overflow treatment 
for peak wet-weather flows. The ballasted flocculation system functions through the addition of a 
coagulant (usually ferric sulfate), an anionic polymer, and a ballast material (micro-sand or 
chemically enhanced sludge). When used with chemical addition, this ballast material is effective in 
reducing coagulation-sedimentation time. For example, ballasted flocculation units have operated 
with overflow rates of 815 to 3,260 L/m2/min (20 to 80 gal/ft2/min) while achieving TSS removal 
of 75% to 95%.  

 

Figure 2-7. Ballasted Flocculation Process Flow Schematic 

Source: EPA, “Wastewater Technology Fact Sheet: Ballasted Flocculation” (2003), modified from US Filter Kruger, 
2002 

Surface overflow rates are very high for the ballasted flocculation inclined tube clarifiers, but the 
clarifiers function effectively because of enhanced floc formation. Thus, ballasted flocculation 
achieves much faster settling than use of traditional coagulants, yielding high TSS removal 
efficiencies. PG estimated TSS and BOD removal through the ballasted flocculation process to be 
85% and 50%, respectively; BOD removal occurs via removal of colloidal and suspended 
degradable organic matter. Inclined tube settlers further enhance the settling process by providing 
a greater surface area over which settling can occur and by reducing settling depth. Ballast from the 
bottom of the chamber is separated from the sludge and re-introduced into the contact chamber. A 
hydro-cyclone uses centrifugal force to separate the sludge from the ballast and re-introduces it 
into the contact chamber. The sludge is processed through the sludge treatment system before final 
disposal. 



Feasibility Analysis for Project 1 Design Information 

2-13 

To determine design parameters and the treatment efficiency of the APTP, PG used information 
from EPA about the ballasted flocculation process and interviewed a manufacturer’s representative. 
Design parameters that PG considered for the proposed APTP were size (µm) of micro-sand, 
surface overflow rate (L/m2/min), reactor detention time (minutes), total retention time (minutes), 
single-train capacity (MGD), and multiple-train capacity (MGD).  

PG proposes the following configurations of ballasted flocculation treatment trains for each of the 
peak flow rate options. Each treatment train can be turned down to about 10% of design capacity 
and has a peak hydraulic capacity of 140%. 

 35 MGD Two treatment trains, each sized for a design capacity of 25 MGD  

 60 MGD Three treatment trains, each sized for a design capacity of 25 MGD 

 100 MGD Four treatment trains: two sized for a design capacity of 25 MGD and two 
sized for a design capacity of 50 MGD 

 163 MGD Five treatment trains: two sized for a design capacity of 25 MGD and three 
sized for a design capacity of 50 MGD 

2.3.4 Design Features: Sludge Treatment 

Sludge will be removed from the ballasted flocculation process after a hydro-cyclone separates the 
liquid sludge from the micro-sand; the micro-sand is returned to the flocculation chamber for reuse 
in the liquid treatment process. Compared to sludge generated by a sewage treatment plant, the 
sludge generated by the APTP will have very low organic content, making it unsuitable for 
anaerobic digestion. For each flow rate option, sludge production rates are estimated in Table 2-5 
below. For the estimated truckloads of dry solids production, PG assumed that a single truck hauls 
16 cubic yards of material. 

Table 2-5. Estimated Sludge Production Rates for the Proposed APTP 

Peak Influent 
Flow Rate 

(MGD) 

Average Daily 
Influent Flow 
Rate (MGD) 

Average 
Sludge Flow 
Rate (MGD) 

Average Daily 
Dry Solids 

Production 
(Tons) 

Total Annual 
Dry Solids 

Production 
(Tons) 

Average Daily Dry 
Solids Production 

(Truck Loads) 

Peak Daily Dry 
Solids 

Production 
(Truck Loads)  

35 16 0.15 13 1,390 4 9 
60 26 0.28 23 3,000 6.5 20 

100 28 0.30 25 3,130 7 25 
163 33 0.39 33 4,340 9 45 

Based on conversations with a ballasted flocculation treatment process manufacturer, and the 
expected influent sediment loadings, PG estimated the sludge removed from the ballasted 
flocculation process is expected to be about 2% solids. PG proposes onsite sludge storage to 
provide surge capacity prior to sludge processing. Sludge will then undergo gravity thickening to 
increase solids concentration to about 5%. After thickening, the sludge will be chemically treated to 
improve dewatering characteristics and will be dewatered with belt filter presses. Belt filter 
presses can be expected to produce sludge with about 25% solids. The dewatered sludge will 
discharge to a conveyor that will deposit it into trucks for offsite disposal. For each peak flow rate, 
PG proposes the following belt press configurations: 

 35 MGD Two 2-meter belt filter presses 



Feasibility Analysis for Project 1 Design Information 

2-14 

 60 MGD Three 2-meter belt filter presses 

 100 MGD Three 2-meter belt filter presses 

 163 MGD Four 2-meter belt filter presses  

2.3.5 Design Features: Effluent Discharge to the SBOO 

Effluent from the ballasted flocculation process will flow by gravity to the South Bay Ocean Outfall 
(SBOO) pipeline. To connect to the SBOO pipeline, a new pipeline must be constructed to convey 
effluent from the APTP to the SBWRP effluent structure (about 300 feet). The new pipeline will be 
installed via open trench cut and is expected to be confined to the boundaries of the ITP property. 
For the 35 MGD design option, the pipeline will be 60 inches in diameter. For the 60 MGD and 100 
MGD designs, the pipeline will be 72 inches in diameter. For the 163 MGD design, the pipeline will 
be 96 inches in diameter. 

2.3.6 Design Features: Dry-Weather Operation  

The new treatment system also will be designed to handle dry-weather flows if PB-CILA is out of 
service. Based on several sampling events IBWC conducted during dry weather in 2019, the typical 
ranges for BOD5 and TSS concentrations in the PB-CILA intake water are 20 to 80 mg/L and 40 to 
200 mg/L, respectively. Because these pollutant levels are much lower than in the wastewater 
entering the ITP, these dry-weather flows could reasonably be routed through the new APTP for 
treatment. Dry-weather river flow rates are expected to be 15 to 25 MGD if effluents from the La 
Morita and Herrera wastewater treatment plants are beneficially reused or rerouted from the river 
channel (refer to the Project 7 feasibility analysis). If the two effluents remain in the river, dry-
weather river flow rates are expected to be 25 to 35 MGD. Based on information reviewed, there is 
some uncertainty in the magnitude of these flow rates and whether they are constant throughout 
the year. However, in either scenario, the proposed APTP can readily handle these flow rates and 
pollutant loadings. Even if dry weather operation of the APTP becomes a regular occurrence, odor 
control at the headworks is not expected to be necessary because the Tijuana River dry-weather 
flow BOD5 concentrations are lower than those of untreated wastewater and the APTP is 
sufficiently far from residential areas.  

2.3.7 Engineering Issues 

PG considered three types of advanced primary treatment processes: chemically enhanced 
clarification, ballasted flocculation, and cloth media disk filtration (CMDF). Ballasted flocculation 
and CMDF offer similar performance to chemically enhanced clarification including efficient TSS 
removal but have lower capital costs and significantly smaller footprints. PG ultimately chose 
ballasted flocculation because it is a more established technology. The diverted river water will 
likely contain high TSS loads during wet weather, which can damage the cloth media disk filters. 
CMDFs would need further analysis, including bench testing and/or a pilot study, if chosen instead 
of ballasted flocculation for Project 1. 

Proper operation of a ballasted flocculation process requires greater operator expertise than 